
Model: ...............................................................
Cod: ...................................................................
Valabil din:  .......................................................

14

31

22.7

24.3

24.5

22.6

25.5

6
22

19

25.2

25.1

24.2

25.4

21.7

24.4

24.1

25

8

11.1

11.4

11.121.1

11.3

22.1

12

15 21.2 17

23.4

23.1

23.2

23.3

5

18

22.8

24

25.3

22.4

10

4

9

21.3

22.8

13

2

21

22.3

21.5

22.1

21.2

16

22.5
21.4

21.6

22.2

22.9

20

11.2

7

11

23

AB808

1123020112

14/04/2017



N° Cod Cant  Cant* Descriere N° Cod Cant Cant* Descriere

Model: ................................................................
Cod: ...................................................................
Valiabil din:  .......................................................

porcentaje / Vorgeschlagene Ersatzteile in Prozent

AB808

1123020112

14/04/2017

1125070001 1
CARTER
CRANKCASE1 21.7 1127070987 1 GUARNIZIONE

GASKET

2 1127650008 1 COVER

COPERCHIO FRONTALE CARTER
22 1124080092 1 KIT VITI

SCREWS KIT

3 0502210600 1
CUSCINETTO 6206
BEARING 22.1 1127010005 6 VITE TCEI M8X20 - UNI5931

SCREW

4 1125040149 1
ALBERO A GOMITO
CRANKSHAFT 22.2 1127010110 1 VITE M8X25 UNI-5739

SCREW

5 0502210500 1 BEARING

CUSCINETTO 6205
22.3 1127010144 12 VITE M5X18 UNI 8111

SCREW

6 1127650007 1 COVER

COPERCHIO POSTERIORE CARTER
22.4 1127030101 1

ROND. DENT D.8 UNI 8842
WASHER

7 1127090009 1 PLUG

TAPPO M1/4 - OTTONE
22.5. X 1 VITE M6X16

SCREW

8 1127180006 1 OIL LIGHT

SPIA LIVELLO OLIO
22.6 1127030027 1 RONDELLA Ø8X30 UNI-6593

WASHER

9 1127050152 1 FEATHER

CHIAVETTA AMERICANA 6X9
22.7 1127010080 6

VITE TCEI M10X45 - UNI5931
SCREW

10 1127570546 1
CILINDRO
CYLINDER 22.8 1127010146 6 VITE M6X16 UNI 8110

SCREW

11 1124230123 1
PIASTRA VALVOLE
VALVE PLATE 22.9 1127010009 8 VITE TCEI M8X25 - UNI5931

SCREW

11.1 1129102571 2 PLATE

PIASTRA
23 1124080029 1 KIT FILTRO DI ASPIRAZIONE

KIT

11.2 1129101703 2 VALVE
VALVOLA AP

23.1 1127150237 1 COPERCHIO FILTRO
FILTER COVER

11.3 1127190913 4 VALVE

VALVOLA
23.2 1127150236 1 BASE FILTRO

BASE PLATE

11.4 1120036685 1
GUARNIZIONE PIASTRA
GASKET 23.3 1127210069 2

ELEMENTO FILTRANTE
FILTER CARTRIDGE

12 1125030001 1
TESTA
HEAD 23.4 1127010064 1

VITE Ø4,2000X12 - UNI1477
SCREW

13 1129700300 1 PLUG

TAPPO SFIATO
24 1124080085 1 CON ROD-PISTON KIT

KIT BIELLA/PISTONE BP

14 1127230222 1
REFRIGERATORE INTERMEDIO
COOLER 24.1 1124080084 1 KIT FASCE BASSA PRESSIONE

KIT

15 1125130004 1 REFRIGERATORE
COOLER 24.2 1127220034 1

PISTONE
PISTON

16 1127450891 1 BRACKET

STAFFA 24.3 1127050027 1 SPINOTTO 18X90X12
GUDGEON PIN

17 1127190235 1 RELIEF VALVE

VALVOLA DI SICUREZZA M1/4-6BAR 24.4 1127040014 2 SEEGER I18 UNI7437
INTERNAL SNAPRING

18 1127080119 1 FITTING

RACCORDO MM 3/4X1/2 TUBO RAME 24.5 1124190019 1
CONNECTING ROD

BIELLA

19 1127200124 1 VOLANO
FLYWHEEL 25 1124080086 1 KIT BIELLA/PISTONE AP

CON ROD-PISTON KIT

20 1127650009 1
LOWER COVER

COPERCHIO INFERIORE CARTER 25.1 1124080008 1 KIT FASCE ALTA PRESSIONE
KIT

21 1124080228 1
GASKETS KIT

KIT GUARNIZIONI 25.2 1127220012 1
PISTONE
PISTON

21.1 1127070990 1 GASKET

GUARNIZIONE 25.3 1124190019 1 BIELLA
CONNECTING ROD

21.2 1127070989 3 GASKET

GUARNIZIONE 25.4 1127050013 1 SPINOTTO Ø18
GUDGEON PIN

21.3 1127070915 1 GASKET

GUARNIZIONE 25.5 1127040014 2 INTERNAL SNAPRING

SEEGER I18 UNI7437

21.4 1127070919 1 GUARNIZIONE
GASKET

21.5 1127070106 PARAOLIO 32X62X10
OIL SEAL

21.6 1127070916

1

1 GASKET

GUARNIZIONE


	INDEX
	AB808 -     ( AB808_00 )





The document you are trying to load requires Adobe Reader 8 or higher. You may not have the 
Adobe Reader installed or your viewing environment may not be properly configured to use 
Adobe Reader. 
  
For information on how to install Adobe Reader and configure your viewing environment please 
see  http://www.adobe.com/go/pdf_forms_configure.





